



## TEST REPORT

Job No./Report No TR1044811-RV3

Date:12 December 2016

Page 1 of 3

**ARTEKYA DANIŞMALIK AR GE TEKS MAK SAN VE TIC LTD ŞTI**  
İ O S B HESKOP SAN SİTESİ M10 189 BAŞAKŞEHİR İSTANBUL/TURKEY  
TEL: +90 212 670 13 95  
FAX: +90 212 310 59 58  
**To the attention of R&D Hakan Aydın**

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No.	Sample Description
A	Fleece back fabric in ecru(Claimed to be coated with NASIOL-T in white)
B	Fleece back fabric in ecru(Claimed to be uncoated in white)

Client's reference No. : TR 1044811-RV3  
Buyer : Not Provided  
Order No. : Not Provided  
Model/Style No. : Not Provided  
Article No. : Not Provided  
Age Grade : Not Provided  
Manufacturer : ARTEKYA DANISMANLIK  
Country of Origin : TURKEY  
Country of Destination : EUROPE  
Shipment Date : Not Provided  
Fiber Composition : Not Provided  
Fabric Weight : Not Provided  
End Use : Not Provided  
Agency : Not Provided  
Sample Receiving Date : 7 December 2016  
Test Performing Period : 7 December 2016 ~ 9 December 2016/12 December 2016

**Overall Conclusion** : **See Results**

Test Results : Please refer to the next page(s).

**Performed Test Summary:** Selected test(s) as requested by client against Client's performance standard.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209  
t (90-212) 368 40 00 f (90-212) 296 47 82/83

İstanbul – Turkey  
www.tr.sgs.com



## TEST REPORT

Job No./Report No TR1044811-RV3

Date:12 December 2016 Page 2 of 3

Test Parameters	Result	
	A	B
Physical tests		
Air Permeability Of Textile Fabrics	*	*

Remarks	:	M = Meets client's requirement
		F = Below client's requirement
		I = Inconclusive
		* = No specified requirement
Notes:	Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).	
	Residual sample can be returned to client if requested.	

The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid.  
Reported results do not include uncertainties.

Issued in Istanbul  
Signed for and on behalf of  
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş.

**IN THIS REVISED-3 REPORT, SAMPLE DESCRIPTION WAS CORRECTED BY THE REQUEST OF THE APPLICANT. THIS REPORT SUPERSEDES OUR REPORT 1044811-RV2 DATED 12.12.2016**

Bihter Erel  
Customer Services Supervisor

Arzu Yılmaz  
Customer Services Team Leader



"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209  
t (90-212) 368 40 00 f (90-212) 296 47 82/83

İstanbul – Turkey  
[www.tr.sgs.com](http://www.tr.sgs.com)

Member of SGS Group (Société Générale de Surveillance)

## TEST REPORT

Job No./Report No TR1044811-RV3

Date:12 December 2016 Page 3 of 3

<b>Air Permeability of Textile Fabrics</b>			
Test Method:		ISO 9237:1995	
Test Conditions:		Test Pressure : 100 Pa , Test Area : 20 cm <sup>2</sup>	
Sample ID&Colour			Requirement by the Client
(A)	Average Results : Coefficient Variation %:	1222 mm/sn 0,9	No Requirement

<b>Air Permeability of Textile Fabrics</b>			
Test Method:		ISO 9237:1995	
Test Conditions:		Test Pressure : 100 Pa , Test Area : 20 cm <sup>2</sup>	
Sample ID&Colour			Requirement by the Client
(B)	Average Results : Coefficient Variation %:	1320 mm/sn 1,01	No Requirement



\* \* \* End of Test Report \* \* \*

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."